
Package leaflet: Information for the user 

 

Panadol optizorb, 500 mg film-coated tablets  

Paracetamol 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

What is in this leaflet: 

1. What Panadol optizorb is and what it is used for 

2. What you need to know before you use Panadol optizorb 

3. How to use Panadol optizorb 

4. Possible side effects 

5. How to store Panadol optizorb 

6. Contents of the pack and other information 

 

 

1. What Panadol optizorb is and what it is used for 

 

The active substance of this medicine is paracetamol, an analgesic that also lowers your body 

temperature in the case of fever.  

Panadol optizorb is used to alleviate mild to moderate pain, as well as to lower fever in adults and 

children from 6 years old. 

The shape of these tablets makes them easy to swallow. 

 

 

2. What you need to know before you use Panadol optizorb  

 

Do not take Panadol optizorb: 

• if you are allergic to paracetamol or any of the other ingredients of this medicine (listed in 

section 6). 

 

Warnings and precautions 

Taking too much paracetamol can cause severe liver damage. 

Do not take this medicine if you are taking another prescription or over-the-counter medicine, which 

contains paracetamol, for fever, cold, flu or sleep disorders. Always follow the marking on the label. 

 

Ask your doctor for advice before taking Panadol optizorb: 

• if you have a liver or kidney disorder; 

• if you are underweight or malnourished; 

• if you regularly drink alcohol. 

 

You should discontinue using this medicine or take smaller doses of paracetamol. 

 

Ask your doctor for advice before taking Panadol optizorb: 

• if you have asthma or hypersensitivity to acetylsalicylic acid or non-steroidal anti-inflammatory 

drugs, as the occurrence of bronchospasm has been reported in connection with using 

paracetamol; 



• if you have a rare inherited condition known as the enzyme glucose-6 phosphate dehydrogenase 

deficiency, which can cause red blood cell (erythrocyte) disorders; 

• if you suffer from a disease that causes the degradation of red blood cells (haemolytic 

anaemia); 

• if you have lost fluids and suffer from dehydration, for example due to symptoms such as 

vomiting, diarrhoea, excessive sweating, etc.; 

• if you have a serious infection, you are underweight, severely underweight or over-drinking as 

that may increase the risk of metabolic acidosis. 

 

Symptoms of metabolic acidosis are as follows: 

• deep, rapid, laboured breathing; 

• feeling unwell (nausea), feeling sick (vomiting); 

• loss of appetite. 

 

If a combination of these symptoms occurs, talk to your doctor immediately. 

 

Ask your doctor for advice if you develop persistent headaches. Using analgesics in large doses or in 

an unintended way for a long time can cause headaches that may not be treated with larger doses of 

such medicines. 

 

You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

Keep this medicine out of the sight and reach of children. 

 

Other medicines and Panadol optizorb 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines, including medicines obtained without a prescription. 

 

Ask your doctor for advice before taking Panadol optizorb: 

- if you are taking metoclopramide or domperidone (for nausea or vomiting); 

- if you are taking colestyramine (to lower high cholesterol); 

- if you are taking medicines which thin the blood (medicines for anticoagulation, e.g. warfarin) 

and you need analgesics on a daily basis, talk to your doctor first because there is a risk of 

bleeding. However, you may still take single doses of Panadol optizorb at the same time as 

anticoagulants. 

 

Panadol optizorb with food and drink 

No special requirements. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine.  

If necessary, Panadol optizorb may be used during pregnancy or breast-feeding if you doctor has 

permitted it. Always use the lowest possible dose for the shortest time possible. 

 

Driving and using machines 

The medicine has no influence on the ability to drive and use machines. 

 

 

3. How to use Panadol optizorb 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 



Do not exceed the recommended dose. 

 

Always use the lowest dose that provides relief to your symptoms and use the medicine for the 

shortest possible time. 

Do not take this medicine more often than every 4 hours. 

 

Adults (incl. the elderly) and children over the age of 12, as well as patients with a body weight 

of more than 50 kg: 

Swallow 1–2 tablets every 4–6 hours as required. 

Do not take more than 8 tablets within 24 hours. 

 

Adults and adolescents with a body weight of less than 50 kg: 

Swallow 1 tablet every 4–6 hours as required. 

Do not take more than 6 tablets within 24 hours. 

 

Children aged 6–8 years – 250 mg (1/2 tablets). 

 

Children aged 9–11 years – 500 mg (1 tablet). 

 

Do not use this medicine longer than 3 days without a doctor’s prescription. 

 

Children under the age of 6: 

This medicine is not suitable for children under the age of 6. 

 

Patients with kidney or liver impairment 

If you have a kidney or liver impairment, talk to your doctor before taking this medicine. 

 

If you take more Panadol optizorb than you should 

In the case of an overdose, talk to your doctor immediately even if you have no symptoms, as there 

is a risk of severe irreversible liver impairment. An overdose can damage your liver. 

 

If you forget to take Panadol optizorb 

Do not take a double dose to make up for a forgotten dose. 

 

If you stop taking Panadol optizorb 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Very common (may affect more than 1 user in 10), common (may affect 1 to 10 users in 100), 

uncommon (may affect 1 to 10 users in 1,000), rare (may affect 1 to 10 users in 10,000), very rare 

(may affect less than 1 user in 10,000), unknown (cannot be estimated from available data). 

 

Very rare: 

• decrease in the platelet (thrombocytes) count in the blood, decrease in the white blood cell 

(neutrophils and leucocytes) count in the blood; 

• hypersensitivity (allergic) reactions that can be severe; skin rash, urticaria, allergic swelling; 

severe skin reactions have been reported in very rare cases; Stevens-Johnson syndrome (severe 

skin and mucous membrane lesions with a rash, spots and blisters); toxic epidermal necrolysis; 

• bronchospasm – it is more likely if you are also allergic to other analgesics, such as aspirin and 

ibuprofen; 



• abnormal hepatic function. 

 

If you get these reactions, stop taking the medicine and talk to your doctor immediately. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Panadol optizorb 

 

Keep this medicine out of the sight and reach of children. 

 

This medicine does not require any special storage conditions. 

 

Do not use this medicine after the expiry date which is stated on the bottle, carton or blister after “Use 

by”. The expiry date refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information  

 

What Panadol optizorb contains 

- The active substance is paracetamol. Every tablet contains 500 mg of paracetamol. 

- The other ingredients are pregelatinised starch, calcium carbonate, alginic acid, crospovidone, 

povidone, magnesium stearate, colloidal anhydrous silica. 

The coating of the tablet contains titanium dioxide (E171), hypromellose, macrogol 400, 

polysorbate 80 and carnauba wax. 

 

What Panadol optizorb looks like and contents of the pack 

White or greyish capsule-shaped film-coated tablets with a circled “P” embossed on one side and the 

marking “-“ on either side of the scoring on the other side. 

The tablet may be divided into equal doses. 

 

Panadol optizorb is available in the following packaging: 

each blister packaging contains 4, 6, 8, 10, 12, 16, 20, 24, 30, 32, 48, 64, 90, 96, or 100 film-coated 

tablets, that are packaged into a cardboard carton or 12, 16 or 32 film-coated tablets that are packaged 

into a cardboard pouch. 

A HDPE jar that contains 100 film-coated tablets. 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

GlaxoSmithKline Dungarvan Limited 

Knockbrack 

Dungarvan 

Co Waterford  

Ireland 

 

Manufacturers 

GlaxoSmithKline Dungarvan Limited  

Knockbrack  

http://www.ravimiamet.ee/


Dungarvan  

County Waterford  

Ireland  

 

SmithKline Beecham S.A. Ctra. de Ajalvir  

Km. 2,500 

Alcalá de Henares  

28806 Madrid 

Spain 

 

Pfizer Consumer Manufacturing Italy s.r.l.  

Via Nettunense 90 

04011 Aprilia (LT) 

Italy 

 

This leaflet was last revised in May 2022. 

 


